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Zhejiang J&A Testing Technology Co., Lid. (hereinafter “the Company ") guarantees impartiality, independence and honesty
of the testing and is responsible for the testing results. The company keeps confidential all information of testing samples

provided by the Principal and protests its ownership .
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The report is invalid if altered.
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The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without the red

inspection and testing stamp for exclusive u se.
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Any written disagreement to this report shall be raised to the Company within 15 days afier receiving of the test report. For
mandatory tasks assigned by administrative depariments of the government, if' the inspected company disagrees with the test

results of sampling. it should be conducted in accordance with the documents of the government administrative department

and relevant national laws and regulations
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The Principal shall guarantee that samples received by the Company are tvpical, authentic and accurate. The test resulls

shown in this report are only applicable for subm itted samples.
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All pages of the report are integral parts of the report. The Company shall not be held legally liable for any misunderstandi ng

by using separate page(s)of the report or other use af any part of the page.
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Without the Companys consent in written form. the repori shall not be used for advertising, court evidence, arbitration and

other related activities.

B 7% 2 4% R B RS AT RE R ER e, T A R b AR AL B ORI A EAR R
Except for the customer s special declaration and payment of sample management fee, all samples will not be reserved bevond

the period of validity specified by standard.
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(0-0.2m) (0-0.2m) (0-0.2m)
FAF B 2022.2.10
HBms HC22028601301 HC22028601401 HC22028601501
i) 30 B #r TR ¥4z | BRAEEK ) 45 R
W 0.01 mg/kg 65 0.13 0.65 0.85
& 0.002 | mg/kg 38 0.214 0.338 0.155
At 0.01 mg/kg 60 11.8 10.9 12.8
23 4 mg/kg / 69 82 89
223 3 mg/kg 900 39 44 58
i 10 mg/kg 800 33 45 54
4R 1 mg/kg 18000 31 58 99
# 1 mg/kg / 77 150 225
pH / / / 7.60 8.10 8.29
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k2 2EBHMER (%)
FH EA AR %M & (0-0.2m) S#EEIE A& (0-0.2m)
F A8 2022.2.10
H&h5 HC22028601601 HC22028601701
M7 B AR | B4 | RRMEEK Hrim) 45 R
) 0.01 mg/kg 65 0.22 0.28
& 0.002 | mgkg 38 0.241 0.187
A 0.01 mg/kg 60 10.9 10.1
i3 4 mg/kg / 72 71
H 3 mg/kg 900 46 38
4 10 mg/kg 800 40 36
4R 1 mg/kg 18000 41 48
4% 1 mg/kg / 97 137
pH / / / 8.20 8.17
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